


APPLICATION OF  
THE FUZZY PERFORMANC E INDICES  

TO 
THE CITY OF LONDON W ATER SUPPLY 

SYSTEM 
 

 

BY 

Ibrahim El -Baroudy, Ph.D. Candidate 

Department of Civil and Environmental Engineering 

University of Western Ontario, London, Ontario 

 

 

AND 

 

Slobodan S. Simonovic, Professor and Research Chair 

Department of Civil and Environmental Engineering 

Institute for Catastrophic Loss Reduction 

University of Western Ontario, London, Ontario 

 

 

 

 

January, 2005 



 I 

TABLE OF CONTENT 

1 INTRODUCTION -------------------------------------------------------------------------------- 1 

1.1 Objectives of the analysis-------------------------------------------------------------------- 1 
[...]
function shapes. ----------------------------------------------------------------------49 

Table (3) System fuzzy performance indices change due to the improvement of PAC 

transfer pump capacity.--------------------------------------------------------------52 

Table (4) Change in the system fuzzy performance indices due to change in the maximum 

capacity of the pac transfer pump.---------------------------------------------------54 

Table (5) The EAPWSS system fuzzy performance indices for different membership 

function shapes.----------------------------------------------------------------------58 

Table (6) System fuzzy performance indices change due to the change in the PAC 

maximum capacity.------------------------------------------------------------------61 



 1 

1 INTRODUCTION  

1.1 Objectives of the analysis 

This study explores the utility of fuzzy performance indices: (i) combined reliability-

vulnerability index, (ii) robustness index, and (iii) resiliency index, for evaluating the 

performance of a complex water supply system.  Regional water supply system for the 

City of London is used as the case study.  The two main components being investigated 

in this case study are; (i) the Lake Huron Primary Water Supply System (LHPWSS), and 

(ii) the Elgin Area Primary Water Supply system (EAPWSS). 

 

Computational requirements for the implementation of the fuzzy performance indices are 

investigated together with the sensitivity of these criteria to different shapes of fuzzy 

membership functions.  

   

1.2 Report organization 

Chapter 2 briefly introduces the Lake Huron Primary Water Supply System (LHPWSS), 

and the Elgin Area Primary Water Supply system (EAPWSS).  Chapter 3 presents the 

methodology used for the analysis of both systems.  The chapter starts by describing the 

procedure for system representation.  The description of the method used to construct 

membership functions for different system components follows.  The calculation process 

of the fuzzy performance indices is presented in details at the end. 

 



 2 

Chapters 4 and 5 present the fuzzy performance indices for LHPWSS and EAPWSS 

systems, respectively.  In both chapters, the sensitivity of fuzzy indices to the different 

shapes of fuzzy membership functions is explored first.  The utility of these measures in 

identifying critical system components is demonstrated afterwards.  Finally, the 

conclusions of the analysis performed in the previous two chapters are presented in 

Chapter 6. 

 

1.3 Summary of the results 

The analysis of the results revealed that LHPWSS system is reliable and not too 

vulnerable to disruption in service.  On the contrary, EAPWSS system is found to be 

highly unreliable and vulnerable to disruption in service.  The results show that LHPWSS 

system is more robust than EAPWSS system, and therefore LHPWSS system can 

accommodate possible change in requirement conditions. 

 

Combined reliability-vulnerability index and robustness index are sensitive to change in 

the shape of the membership function.  The value of the resiliency index does not depend 

on the shape of membership function. 

 

The fuzzy performance indices are capable of identifying weak system components that 

require attention in order to achieve future improvement in system performance.   



 3 

2 SYSTEM DESCRIPTION 

The City of London regional water supply system consists of two main components; (i) the 

Lake Huron Primary Water Supply System (LHPWSS), and (ii) the Elgin Area Primary 

Water Supply system (EAPWSS).  The LHPWSS system obtains raw water from the Lake 

Huron. Water is treated and pumped from the lake to the terminal reservoir in Arva, as 

shown in Figure 1.  Water from the Arva reservoir is pumped to the north of the City of 

London where it enters the municipal distribution system.  The system provides water for 

the City of London as well as a number of smaller neighboring municipalities (through a 

secondary system).   

 

The EAPWSS system treats raw water from the Lake Erie and pumps the treated water to 

the terminal reservoir located in St. Thomas. Water from the reservoir is pumped to the 

south of the City of London where it enters the municipal distribution system, as shown in 

Figure 1.  In the case of emergency, the City of London can obtain additional water from a 

number of wells located inside the City and in the surrounding areas. 

 

2.1 Lake Huron primary water supply system (LHPWSS) 

The Lake Huron treatment facility has a treatment capacity of about 336 million liters per 

day (336,400 m3/day).  The plant’s individual components are designed with a 35% 

overload capacity resulting in the maximum capacity of 454,600 m3/day.  The current daily 

production, based on the annual average, is 157,000 m3/day with a maximum production 

value of 264,000 m3/day in 2001.   



 4 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure (1): The City of London regional water supply system. 

ELGIN  

Lake Erie 

Lake Huron 

Grand Bend 

City of 

London 

St. Thomas 

Aylmer  

Port Stanley 

MIDDLESEX  

HURON 

St. Thomas 
reservoir 

Arva 

reservoir 

Surge Tank 

N 
Sec. distribution 

system 

Sec. distribution 

system 

Sec. distribution 

system 

Booster 
Station 

Mc GILLIVARY 
TOWNSHIP 

City boundary 

County boundary 

Pipeline 

Reservoir 

Pump 



 5 

The water treatment system employs conventional and chemically assisted flocculation and 

sedimentation systems, dual-media filtration, and chlorination as the primary disinfection.  

Both, the treatment system and the water quality are continuously monitored using 

computerized Supervisor Control and Data Acquisition (SCADA) system.  

 

A brief description of the system’s works, from the intake through the treatment plant to the 

terminal reservoir at Arva is provided in the following section. A schematic representation 

of the system is depicted in Figure 2. 

 

2.1.1 Intake system 

Raw water flows by gravity from Lake Huron through a reinforced concrete intake pipe to 

the low lift pumping station.  The intake pipe discharges raw water through mechanically 

cleaned screens into the pump-well of the low lift pumping station.  The intake crib and the 

intake pipe are designed for the maximum capacity of 454,600 m3/day.  Chlorine can be 

injected in the intake crib through the screens or to the low lift pumping station for zebra 

mussel control (pre-chlorination). The low lift pumping station is located on the shore of 

Lake Huron at the treatment plant site.  The low lift pumping station consists of six pumps 

with rated capacity between 115,000 and 100,000 m3/day.   



 6 

 

Figure (2) Schematic representation of the LHPWSS. 

Intake 

Low Lift 

Pumping 

Flash Mixing 

Flocculation 

Settling 

Filtration 

High Lift 

Pumping 

Terminal Storage 

Alum, PAC, 

Polymer 

Post-

Chlorination 

 

Pre-

Chlorination 

 

In
ta

ke
 S

ys
te

m 
W

at
er

 T
re

at
m

en
t  S

ys
te

m 
C

on
ve

ya
nc

e 
  a

nd
 

S
to

ra
ge

 S
ys

te
m

s 

Boosting  

T
ra

ns
m

iss
io

n  



 7 

2.1.2 Water treatment system 

Water from the low lift pumping station is discharged into the treatment plant where it 

bifurcates into two parallel streams designated as the North and the South.  Two flash mix 

chambers, one in each stream, consist of two cells and one mixer per cell.  The water flows 

by gravity from the flash mix chambers to the flocculation tanks.   

 

In the first treatment step, which takes place in the flash mix chambers, Alum is added (for 

coagulation) together with Powdered Activated Carbon (PAC) (seasonally added for taste 

and odor control) and Polymer (as coagulant aid).  Chlorine, which is used for disinfection, 

is added upstream of the flash mixers.   

 

Mechanical flocculation process takes place in both, North and South treatment lines.  Each 

flocculation tank is divided into two zones, primary and secondary, with the capacity 

ranging between 32,000 m3/day and 170,000 m3/day.  Water flows through the two zones 

where walking beams (or paddle mixers) perform the mixing, to the clarifiers/settlers.  

Water flows into the settlers from one end, flows up through the parallel plate clarifiers and 

is discharged at the opposite end.  A scraper, at the bottom of the tank, thickens the settled 

solids and moves them to the central hopper.   

 

Waste sludge pumps transfer settled solids to the solid bowl centrifuges for dewatering.  

The solid wastes are stored into a container for off-site disposal while the concentrate is 

returned to the lake through the main plant drain.  

 



 8 

Twelve high rate gravity filters perform the removal of particulate matter from water 

flowing from the clarifiers.  Water flows to any of the twelve filters from both treatment 

lines.  Filtered water is then discharged into the three clear-wells where Chlorine is added 

for post-chlorination. 

 

2.1.3 Conveyance and storage systems 

Finished water is pumped from the clear-wells through the transmission main to the 

terminal reservoir at Arva by the high lift pumps.  The high lift pumping station consists of 

five high lift pumps rated at 1,158 L/s.  Water flows through the primary transmission main, 

a 1220 mm diameter concrete pipe, under pressure for about 47 km.  A total of 21 km of the 

primary transmission main is twined to maintain the capacity and increase the redundancy 

in case of emergency.  The primary transmission main is surge-protected during power 

failure or transit pressure conditions (due to cycling of the high lift pumps). The terminal 

reservoir at Arva consists of four individual cells, each of 27,000m3 storage capacity. 

 

An intermediate reservoir and booster station are constructed in the McGillivary township.  

The intermediate reservoir serves the users in the McGillivary township.  Water from the 

reservoir can be withdrawn back into the primary transmission main during the high 

demand periods, by four high lift pumps at the booster station.   

 



 9 

2.2 Elgin area primary water supply system (EAPWSS) 

The Elgin water treatment facility was constructed in 1969 to supply water from the Lake 

Erie to the City of London, St. Thomas and a number of smaller municipalities.  In 1994, 

the facility has been expanded to double its throughput to its current 91,000m3/day 

capacity.  A series of upgrades took place from 1994 to 2003 to add surge protection and 

introduce fluoridation treatment.  The design capacity of the treatment facility is 91,000 

m3/day, with an average daily flow of 52,350 m3/day, which serves about 94,400 persons. 

 

The water treatment in EAPWSS employs almost the same conventional treatment methods 

used in LHPWSS.  The only exception is that the facility uses the fluoridation treatment 

system to provide dental cavity control to the users.  As in LHPWSS, the treatment system 

and water quality are continuously monitored using computerized Supervisor Control and 

Data Acquisition (SCADA) system.  The finished treated water is pumped to the terminal 

reservoir located in St. Thomas.  A short description of the EAPWSS is given in the 

following section.  A schematic of the system is shown in Figure 3. 

 



 10 

 

Figure (3) Schematic representation of the EAPWSS. 

Intake 

Low Lift 

Pumping 

Flash Mixing 

Flocculation 

Sedimentation 

Filtration 

High Lift 

Pumping 

Terminal Storage 

Alum, and PAC 

Post-Chlorination 

In
ta

ke
 S

ys
te

m
 

W
at

er
 T

re
at

m
en

t  S
ys

te
m 

C
on

ve
ya

nc
e 

  a
nd

 S
to

ra
ge

 

S
ys

te
m

s 

T
ra

ns
m

is
si

on
  

Polymer 

Pre-Chlorination 

Fluoride 



 11 

2.2.1 Intake system 

Raw water, drawn from the Lake Erie, is pumped through a 1500 mm diameter intake 

conduit to the low lift pumping station at the shore of the lake.  The ultimate capacity of the 

intake conduit is 182,000 m3/day; in case of an emergency the plant drain serves as an 

alternative intake, with almost the same maximum capacity.  The low lift pumping station 

houses two clear-wells.  Each well has two independent vertical turbine pumps that 

discharge into a 750 mm transmission main to the water treatment plant.  

     

2.2.2 Water t reatment system 

The raw water discharged from the low lift pumping station is metered and split evenly into 

two parallel streams, as in the LHPWSS.  The split continues from the head-works to the 

filtration process.  The first treatment process is the flash mixing where Alum is added as a 

coagulation agent together with PAC.  There is one flash mixing chamber with two cells 

and one mixer per cell in each treatment line.  Water flows by gravity from the flash mix 

chamber to the flocculation tanks.    

 

The flocculation system consists of two banks, North and South, of flocculation tanks, each 

with a capacity of 91,000 m3/day.  Each bank has two tanks that make a total of eight 

flocculation tanks.  Polymer can be added at any point in the series of flocculation tanks.  

Water flows directly from the flocculation tanks into the sedimentation system.  There is 

one gravity sedimentation tank in each process stream.  Pre-chlorination takes place after 

the sedimentation process and before the filtration. 



 12 

 

Finally, the particulate matter is removed using four gravity filters during the filtration 

process.  The treatment is no longer split into two parallel streams as the water can be 

directed to any of the four filters.  The filtered water is collected in the filtered water 

conduit underlying the filters and flows into a clear well and the on-site reservoir.  Post-

chlorination takes place in the conduit leading from the on-site reservoir to the high lift 

pumping station. 

 

2.2.3 Conveyance and storage systems 

The high lift pumping station delivers finished water through the transmission main to the 

terminal reservoir in St. Thomas.  I t also delivers water to the secondary distribution 

system.  The high lift pumping station houses four high lift pumps, each with a rated 

capacity of 52,000 m3/day.  The treated water is discharged through the primary 

transmission main (14 km long 750 mm diameter concrete pressure pipe). 

 

The surge facility was constructed in 1994 to protect the transmission main from damage 

due to the system transit pressure conditions during cycling of the high lift pumps.  Through 

the valve chamber, upstream of the terminal reservoir, water from the transmission main is 

directed to one, or both, reservoirs at the Elgin-Middlesex facility.  Both reservoirs have 

equal capacity of 27,300 m3 and store water supply for Aylmer, St. Thomas and the Elgin-

Middlesex (serving London) pumping system.   Water can by-pass the reservoirs and flow 

directly to each of the secondary pumping stations. 

 



 13 

 

3 METHODOLOGY  FOR SYSTEM RELAIBILITY A NALYSIS 

3.1 Multi -component system representation 

Water supply system is a typical example of a multi-component system that includes a 

collection of conveyance, treatment, and storage components. These components are at risk 

of failure due to a wide range of causes.  In the same time, these elements are connected in 

complicated networks that affect the overall performance of the water supply system.   

 

The key step in the evaluation of system performance is the appropriate representation of 

different relationships between system components.  This representation should reflect the 

effect of the performance of each component on the overall system performance.  For 

example, the chemical treatment of raw water in a water supply system depends on adding 

different chemicals at certain locations in the treatment process.  This process requires the 

availability of chemicals in the storage facility and the ability to transfer them to the 

required location on time.  Storage and conveyance facilities, responsible for delivering 

these chemicals to the mixing chambers, are not part of the raw water path.  The failure of 

these facilities directly affects the water treatment process and might cause a total failure of 

the water treatment system.  As a result, it is important to consider these facilities when 

performing a system reliability analysis.   

 

Figure 4 shows the layout of one part of the water treatment plant, where the stored 

chemicals are conveyed to the mixing location via the feed pump.  It is evident that taking 



 14 

these components into consideration in the system reliability analysis is difficult becuase of 

the need to identify the functional relationships between them and the other system 

components.  Similar relationships are required for all non-carrying water components.  If 

these components are not taken into consideration the chance of improper estimation of 

system reliability may increase. 

 

 

Figure (4) Water supply system layout. 

 

Representing a multi-component system as a system of components having different failure 

relationships can be used as an effective mean to integrate water-carrying and non-water 

carrying components into one system.  For example, any two components are considered 

serially connected if the failure of one component leads to the failure of the other.  Two 

components are considered to have a parallel connection if the failure of one component 

does not lead to the failure of the other.  A clear identification of the failure relationship 

between different components facilitates the calculation of the performance indices.  Figure 

 
 

Mixing 
Chamber 

Raw water Path Raw water Path 

Chemical 
Feed 
Pump 

Chemical 
Storage 

Chemicals 

C
h

e
m

ic
a

ls 



 15 

5 shows the integrated layout for the previous example.  In this figure, the system 

representation integrates components carrying chemicals into the path of raw water.    

 

Calculation of the system’s performance indices based on the integrated layout will be 

fairly difficult as there is no clear link between the failure of the components carrying 

chemicals and the components carrying raw water.  Note that operational components 

having redundancy are treated as components with parallel connection.  This reflects the 

fact that redundant elements reduce the possibility of system failure.  

 

 

Figure (5) System integrated layout for the reliability analysis calculation. 

 

3.2 Capacity and requirement of system components 

System reliability analysis uses load and resistance as the fundamental concepts to define 

the risk of system failure, (Simonovic, 1997).  These two concepts are used in structural 

engineering to reflect the characteristic behavior of the system under external loading 

conditions.  In water supply systems, load and resistance are replaced by requirement and 

capacity, respectively, to reflect the specific domain variables of the water supply system.  

Hence, system requirement is defined as the variable that reflects different water demand 

Chemical 
Feed 
Pump 

 
Chemical 
Storage 

 
 

Mixing 
Chamber Raw water Path Raw water Path 



 16 

requirements that may be imposed over the useful life of the system (Ang and Tang, 1984).  

System capacity, on the other hand, is defined as the system characteristic variable which 

describes the capacity of the system to satisfy demand requirements.    

 

The fuzzy reliability analysis uses membership functions (MFs) to express uncertainty in 

both capacity and requirement of each system component.  The general representation of 

membership function is: 

 

X XX={(x, µ (x)):x R; µ (x) [0,1]}∈ ∈% %
%   ……….(1) 

 

where: 

X%  is the fuzzy membership function; 

Xµ (x)%  is the membership value of element x to X% ; and 

R  is the set of real numbers. 

 

Membership functions are usually defined by their α -cuts.  The α -cut is the ordinary set 

of all the elements belonging to the fuzzy set whose value of membership is a or higher, 